



Two Interchange Place York, PA 17402 • Facsimile 717-764-4129 • Tele: 717-846-7700

**COMPRESSIVE STRENGTH TEST RESULTS
 MAY 15, 1992**

Procedure: The concrete prest[®] paver samples tested for compressive strength in accordance with ASTM 170-90, "Standard Test Method for Compressive Strength of Dimension Stone." As addition to this procedure, all samples were capped with sulfur-filler capping to ensure even parallel loading surfaces. The results of the evaluation are reported below.

TEST RESULTS

Specimen Number	Bearing Area (in ²)	Compressive Load (lbs)	Compressive Strength (psi)
1	4.062	37,900	9,300
2	4.028	38,300	9,500
3	4.010	35,300	8,800
4	4.028	39,800	9,900
5	4.016	39,900	9,900

Project Summary: The concrete prest[®] paverl samples described were prepared, identified and shipped to Architectural Testing, Inc (ATI) by Hanover[®] Architectural Products, Inc. Evaluation of the samples were made in accordance with ASTM C97-90 Standard Test Methods for Absorption and Bulk Specific Gravity of Dimensional Stone. Results of the evaluation are reported below.

**ABSORPTION TEST RESULTS
 APRIL 11, 1992**

Specimen Number	Percent Absorption (48 hrs.)	Bulk Specific Gravity	Density (lbs./ft ³)
1	2.58	2.43	151.63
2	2.78	2.41	150.38
3	2.49	2.44	152.26
4	2.26	2.44	152.26
5	2.13	2.45	152.88
6	2.23	2.45	152.88
7	1.92	2.48	154.75
8	2.02	2.48	154.75
9	2.12	2.47	154.13